Vendor names and personal information in this sample certification document
have been removed. An actual certification document from Portland Bolt will
include vendor names and other identifying information.

MWIP)ortiond Bolt

For:

PE Inveoiced:
Phone: 800-547-6758 | Fax: 503-227-4634 Cust PO%:
3441 NW Guam Street, Portland, OR 97210 Date: 5/05/2010
Web: www.pertlandbolt.com | Email: sales@portlandbolt.com Shipped: 5/06/2010

| PRODUCT CERTIFICATION |

o i o

We certify the following material was supplied in accordance with your order.

Description: 2 X 97 GALV ASTM F1554105 ROD

T-ﬁ;;;;:-ﬁga;;; ------ T Base Steel: F1554-105 Diam: 2

;;;;;;:- -------- ;;EEE+CO LLC Proof Load: C

cC : .420 Mn: .890 P : .020 Hardness: 313 ﬂBN

s : .029 Si: .260 Ni: .180 Tensile: 145,000 PSI  RA: 59.00%
Cr: .930 Mo: .170 Cu: .180 Yield: 123,000 PSI Elen: 18.00%
Pb: .000 Vv: .008 Cb: .000 Sample Length: 2 INCH

N : .000 CE: .B706 Charpy: 32 27 27

CVN TEMP -Z20F

Description: 2 X 90 GALV ASTM F1554105 ROD

| Hemt#: M34794 |  Base Steel: F1554-105 Diam: 2
Sourcar | STEEL CO LLC Proof Load: 0

c: .420 Mn: .8%0 P : .0z20 Hardness: 313 HBN

S : .029 Si: .260 Ni: .180 Tensile: 145,000 PSI RA: 59.00%
Cr: .930 Mo: .170 Cu: .180 Yield: 123,000 PsI Elon: 18.00%
Pb: .000 vV : .008 Cb: .000 Sample Length: 2 INCH

N: .000 CE: .6706 Charpy: 32 27 27

CVN TEMP -20F
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Vendor names and personal information in this sample certification document have been removed. An actual certification document from Portland Bolt will include vendor names and other identifying information.
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M\'} Portland Bolt ~  |.rovwer cammizickrion |

& MANUFACTURING COMPANY
For:
PB Invoices:
Phone: 800-547-6758 | Fax: 503-227-4534 Cust PO¥:
3441 NW Guam Street, Portland, OR 87210 Date: 5/05/2010
Web: www.portlandbolt.com | Email: sales@portlandbolf.com Shipped: 5/06/2010

We certify the following material was supplied in accordance with your order.

Nuts:
ASTM Al©4-2H HVY HEX

Washers:
ASTM F436-1 END

Ceoatings:
ASTM Al53 CL.C AND F2329, HOT DIP GALV

P |

By:
értification Department Quality Assurance
Dane McKinnon



_ Certificate of Mill Test Results
: SO 1 -190998.001  4Tunl0

PORTLAND BOLT & MFG. CO. PO/Rl 99097

HOT ROLLED ROUNDS F1554 GRIS Fiteseby ceriifly thk s dal i comrect a5 wilh or a0 wald repnir wns tlons to thiz product B |
2.0000 X 24* conlsined jo the records of this compuny. while I our possessiot ) .

PART NO. { hereby certify that no mepewry esme in cangaar At )

' DATEr DECEMBER 21, 2003

%  TEST REPORT
: REPORT NO: 148735

" Canfiaate Mo, 128101 FARE 1 OF1
7o SHIP TO:
DEsC: 178FOS 2RO X249 HEAT#: M34T64 . . GRADE; 4140 WT: 457683
PO: 1711589 MQ: 233850 C0; 20982 LOT: 60839
SPEC: . QUENCH,TEMPERSTRAIGHTEN ASTM-A1B3B7-0BE/F155¢ GR10G-07
CHARPY 15FTABS®.20F S
. PAOCESS: FURNTEMP ; 1600 - FUANTIME hhamm: - 1.20 QUENCH: QI
. TEMFER TEMP; Hoo - © "TEMPER TIME hh.mm: 200 , -,
' _S:?JEPJP ; STRESS TIME hbant:
PARAMETER | tNoTS LiMiTE TEST RESULTS (S¢e smpling pltss on back)
-, | TENSILE Kst 126 150 1460 1430 140.0- ERLILE 142.0
YIELD .2% . K8t W5 WA 1230 1180 160 1220 . 1210
ELONG 2! -4 18 NA 140 18.0 20,0 189 19.0
' | REDAREA % 8 NA g0 &80 58.0. 580 §6.0
1 CHARFY FT-LE | 16 NA i 27 27 .
QYN TEMP F -0 20 <20 . .
SURFAGE HB HBW 4] NA . | &0 B 1o 19 a12 174 560
300 - s0d 31y ' '
MIDRADHE | HEW | WA 321 |33 .508 32 a2 308
! SUBCONTRACTED LABS (AZLA ACGREDITED)
Tanslle,Standard ‘Rockwell Micro Analysls”
Tongha,Full Seen ) Btinall ' Dmcarh Mpesurs
Chamy V 10mmx10mm Ultri Bonle* : Chemlstry*
‘1 Milomhaidness Knoop” X :
Tagt Conter T «BEBerg Enghesdng . MSl:Metaluigical Services
Con 4125101 Cort #LT167-t . Cear £0510
- 22811 242011 12131110
TIME 1188 "Noi Included In our seope of acerediiation. ’ '
Tast Conter Supervigor
°C 4.12.16F 1011200

T ot o Soukidons raen feat malhods unlssa notsd, It siikd not e axauieeed it mechantcal ropoies of i elurin Boatieated
© . B Sakienar daddant Wi Dave e 30ma pperiies of & Dot fEoner Whass ariglng! mmm%muﬁ"»?’ﬂﬁffmﬁ"
. Nomrﬂﬂln;mtﬁdn?ﬁmm waIingold Fopaiywas anstramadt o thig matariol il fn Lhe pastession of

T oxtyisal fost mpart af tiyect. .
moredced, mvp% mma Wiien perasaion ef

0L TS s rypedt (8A1E3 ciity for dhe o dsslod 2 GDAT 1 04

2

DocNo. #4387 Indexed? ANz by cbay




Certificate of Mill Test Results

PORTLAND BOLT & MFG. CO.” pbmaososr SO 1 -190998-001  4Tal0
ROT ROLLED ROUNDS P1554 GR105 T ligreby exttify that this duty 5 cortset 5 with or no weld repair wos done to s product Pz l2
20000 X 24" conlained in e records of this company. wille {1 or posicasion. L

PART NQ. ! bigreby certify dins no mercery cams I contapy Alln: ,

CERTIFIED MATERIAL TEST REFORT

ke Pﬂ:z "‘.,rm el
t,

y

0.42 0.83 0.020 0.028 ©0.26 0.18 0.93 0.17 0,18 0.010 0.037
v o : _
0.008 0,002
GRATN 8YZE SPECTFICATION ASTM E112 FINE GRAIN 5-8
FARDENABILITY -SPECIFICATION AGTM A255/A304
THEORETICAL
J1234557s910111213141516182022242628303234
57 57 57 57 57 B7 57 55 54 53 50 48 46 46 45 43 &0 38
MACROCLERNLINESS  SPECIFICATION ASTM E381 L
PLATE I _ PLATE II
a R <
FRONT 1 1 1
MIDDLE 1 1

1

O CUSTOMER ORDER NUMAER i GUTTONER FART NUMBER WAWIWBE_ﬁ VAKX ORDER MIMEER DATE
20632 5324 M34794 - [233550 101 12/10/09
AEFORT TO Sapr o .
2. 000 omoemen
CRAGS ) "ty - - RENGTH
4140 2u RND - T 24" 3¢
- CUSYOMER SPECIFCATIONS
AS'.L‘M A29/A25M-05: A322-07: E38L-01
4 /ﬁ /
CHEMICAL ANALYSIS
c / Mn P s 8l N4 Cr Mo . Cu sn Al

.-‘ . }ﬁﬁiﬁ. u.IP':.

= 0
s I
il \.rﬁmm'""vw o e T RN VI

na\'ﬂ' )

CONTINUED ON DAGE 2

DocNo, 54148 Indexed 10Dec09 brelay




PORTLAND BOLT & MFG. CO.

HOT ROLLBD ROUNDS F1354 GR10S
24000 X 24°
PART NQ.

PO/Rel 99097

T hersby cortify chnr dhis durn, s comect %1
conluined in the records of 3 company,
Thereby cemify that no mereuzy arbe i conluct

Certificate of Mill Test Results
SO 1 -190998-001 ~ d4Janl0
with o a0 weld eeyiair was doae L0 this pmdm P22

whilein our p(mvsmn
- Atlai

CERTIFIED MATERIAL TEST REPORT

CUSTOMER FART HUNDOR HEAT MNBER
Mi4794

VYORK GRODR NUMFR .

CUFTOER ORmA NUFaER
233580 101 1

20632

pATE
2/10/09

5324

. EMBTD

ORDERED
FRE

. GRADE,

4140 gu

ar 24'1

RINL .
mmmmmwa
ASTM™ MB/AZBM-OS A322-07; E381-01

BACK
AVERRGE

3
1

(R

NONE
REDUCTION RATIO

RATIO= 11,5 TO 1.0

MADR & VFG. IN Usa
*% MATERTAL 100% MELTED AND MANUFACTURED IN 142 V.8.A. RY THE ELECTRIC
ARC FURNACE AND CONTINGOUS CASTING METHOD, THE PRODUCT HAS NOT
PEEY REPATRED RY WELDING AND THIS MATERIAL HAS NOT BEEN EXPOSED
TO MERCURY OR TO ANY OTEER METAL ALLOY THAT IS LIQUID AT AMBIENT
TEMPERATURES DURING PROCESSING OR WHILE IN OUR POCSESSTON. **

’Qﬂkl “l“*a h " m’;ﬂﬁaﬁﬁ ,ﬁﬁm‘w’i ulﬁjjg
K] i ;

3 k. At iy 5 aﬁi

tadrlzt?
R, AZELT TR Fiel iAo §

DocNo. 84148 Ynlaged 10009 hy clay




CERTIFICATE OF- INSPECTION

| TITLE: QO MANAGER

Purchaser: _ Date: 2009-9-13
P.O.NG: PO 19081408 150 NO: 03407Q10012ROE
_ Expire: 2610-01-10
. Manufacturer:  Lin'an Huaxing Fastening Piece Co.,Ltd,
-Address; Tashan Vﬂage,Q:anchuan Town,Lin'an Cny,Zha;xang vamce China
ASTM A194/ASME $4194 GRADE 2H HEAVY HEX NUT
- Wi 2H*"&MFG'S ID ON ONE FACE, S/C» WASHFR FACE . ,
Commodity. . HD.G.&WAX(EBLUE) CUSTOMER PART NO.: 00216-50600-004
Skze: 24-102 . MANUFACTURING DATE:  2009.3.18
Lot NO.; | 20B167-6-2 , HEAT NO.: 3109040716
Ship tpantity: ' 0.585 MPCS ‘WMATERJAL: 45%# CARBON STEFL
Finishe HDGW
DIMENSIONAL
INSPECTION: ACCORDING TQ ASME B18.2,2-1987(R.1099) ‘ _ ST
TEST DATE: 2009-08-18 SAMPLED B Y-zhisdaochap TITLE:QC MANAGER SAMPLING DATE: 2009-08-18
INSPECTION ITEM SAMPLE SIZE SPECIFICATION - ACTUAL RESULT ACCEPT | REJECT |
ASME _
APPEARANCE 100 B1§.2.2-1987(R1999) ok 100 0
Marking 100 2H*&0IRC ok. 100 0
‘Width acfoss flats 32 3.125-3.025 3.120-3.029 32 0
Width across comars 8 3.603-3.449 3.600-3.451 3 0
Thickness 8 2.013-1.935 2.009-1.934 3 i
Minor dia. 8 1.809-1.845 1.811-1.841 3. 0
Runout of bearing face FIM 8 0.047 MAX 0.043-0.045 - 3 .
Go-Gage 8 ~ UNG(TIO) ok ] i
N3-GO gage 8 UNC(T/O) ok g 8
CHEMICAL COMPOSITION: ~ ACCORDING TO 4STM A194-062/ASME SA194-01 GRADE 2H ,
TEST DATE: 2009-04-22 SANPLED BY:ezhuxiaochao  TITLE:QC NANAGER. SAMPLING DATE: 2009-04-72
FLEMENT c Mn P S Si Cr Mo Ni Al (T W
{SPECTFICATI] 040 | 1.00 | 0.040 | 0.0%0 ‘ '
ON | MIN | MaX | Max | maAx |04OMAX|
TTEST : " R : ;
RESULT | 945 | 066 | 0014 | 0013 0.24 0.03 0.0t
MECHANICAL PROPERTIES: ~ ACCORDING TO ASTM A194-06a/ASME SA194-0] GRADE IH _ ;
TEST DATE: 2000-08-18 SANFLED BY¥:zhuxianchas  TITLE:QC ANAGER SANPLING DATE: 2009-08-18
TESTITEM |  SAMPLE ‘SPECIFICATION . ACTUAL RESULT- ACCEPT REIECT
PROOF LOAD = .
STRESS 4 175 K81 NA 4 0
{HARDNESS(H . -
RC) 8 24-35 28-32 H 0
THE MINIMUM TEMPERING .
" TEMPERATURE: 850°F ‘MACRO ETCH TEST: sl r1 ¢l
'WE CERTIFY THAT THIS DATA IS & TRUE REFRESENTATION OF INFORMATION PROVIDED BY. THE MATERIAL SUPFLIER
. BND OUR TESTING LABORATORY _ : - :
' 'SIGNATURE: - . Zhuzizochan

Too- Loz1o



CUSTOMER NAME

CUSTOMER ORDER NUMBER I

MATERIAL
CERTIFICATION

DATE

Portland Bolt & Mfg. Co.
PART NUMBER - CUSTOMER LOT NO. LOT NUMBER QUANTITY
|2 " F436 Hdg 16461 0709-511 1,700
STEEL GRADE REVISION
SAE 1050 B25585 ASTM F-436-09
SPECIFICATION ACTUAL GAUGE
0.D- 3.687 - 3.813 37733 - 3736 CALIPER
1D - 2.125 - 2188 2.148 - 2,151 CALIPER, PIN GAUGE
THICKNESS- 178 - .280 191 MICROMETER
FLAT- - Max .010 005 CALIPER
HEAT TREAT -  26-45 HRC 40 - 42
PLATING- See Cert
JJOTHER N/A

"|WE HEARBY CERTIFY THIS PROOUCT WAS PRODUCED UNDER A 150-5601:2000 QUALITY ASSURANGE SYSTEM. FS0-B001 2000 GER T IGATION NUMBER- 12065 - DATE OF REGIS, JAN. 3, 2003
L MATERIALS ARE MADE AND MELTED IN THE U.S.A. THIS PRODUCT WAS MANUFAGTURED IN CHESTERFIELD, MICHIGAN, L).8.A. THIS PROOUCT GONFORMS TO ALL REQUIREMENTS
- [{FORWASHERS AS PRODUCED ACCORDING TO A.5.T.M. F-436-09. THE ABOVE TEST RESULTS APPLY ONLY TO THE ITEMS TESTED, THIS TEST REPORT MUST NOT BE REPRODUCED

XGEPT IN FULL WITHOUT PRIOR WRITTEN APPROVAL.

sl

Oy SUH Rev. 2 11/2811

TAUTHORIZED SIGNATURE
CERTIFIED 1SO 9001:2000

10b - LE‘ %



?: W/

HEAT TREAT CERTIFICATION

Customar, Certification Date: <5 16 97.9'
N e
07/30/2008 i o
~
<
8 »
Page: 1 of 1 7915162
Order Details
Part Number. Fo206 Blue PrintRex 1278
Packing Shp: 4727 Materia Type: 1030 -1050
Purchase Order Quantity - 11,682
1ST Order Number: 8277604 Net Weight 44860
Lot Number 0709511 Part Dess: WASHER
Heat Number. Comments 4 TUBS#.1506.803.50264 _
SPECIFICATIONS RESULTS
HRC 38 -45 ' HRC 40 -42
Approwl: Contact
_ j;’zu : . -Quality Assurance Supensr
- Quality Assirance Supenisor

Tﬁscerﬁﬂmﬁmmbewmdmaﬁinfm. without written authorization from |




i

Ve GERTIFIED REPORT OF CHEMIGAL ANALYSIS

Fope e AND MECHANICAL TESTS
TaMafNy

Thig report will ot ba reproduced in whele ot s et witout the pelor witien approval fam Pags 1 of1

PO# 00451213 [nvoice # 0500027446
S0k 42073¢ Carmlers  COMMON CARRI

Shipped: /132608

"9135% (121}

B25586 TAE500 0188 91.32% (12:1)
B25535 186497 0.188 a2k (12:1)
R8G5 7856408 0.1s8 1.32% (12:1}

Girade Part Number ~ Comments
SAE 1050 MCD4 Hig1s85025-01

Ve aertily thal Shlis izt esdls dvs provinions of Wi "Bay Astules® pragroem, Thl reniial vuers. Tedled i ranuactused b tha LUGA, AN products ara seand a6t and e of nurmiry
of ieganGive ulsmanty, Fongalion bsed on2* gage kgt

. Lazz 001 0003 0080 0010 Rl
" Chemicad andivalavegs pefatined 1y T amadmet it AYTM B41E and B0,

i\}e hereby semify the above is corect ag cantalied in the ramrs of the
mrwratinfz. A gm pefgrmed to e clstent stendard fo dats unisss #zf:;&

* Gunwiss hotad, Uneurielnfies of messusananis sathnatad aid are wvalable

" \poh reguast, Thade realts rafzta only to the lame tasted. Test results
mmfmmmmmmwmmmmm _
' - Metallurgist




March 29, 2010

To Whom It May Concern:

P 001

HOTIF
GALVANIZING

L
£

This 14 1o certify that the hot dip galvanizing of the following washers on your Purchase Order n{u'nb_er_ 1548
sorforms fo specification ASTM A-153. The following sizes smd lot raxmbers comply with the coatmg,
workmatiship, inish, and appesrance requirements of ASTM F2329 specifications.

PIECES
102535
275477
63248
10277
24276
jg27
3744
9303
88819
16896
1925

'PARTY & SI7E

Foo42 127
F0034 34~
Fo1001®
ForLg 1-1/8"
FG114 1-1M47
FOi34 134"
F0200 27
Fopiz 172"
FOO58 587
U634 3/47
Uo1ig §-1/8"

LOT NUMBER
1209-686
0210-750
1109-665
1209-643
1209-690
0309438
0709-511
9210-748
0210-744
0)16-719
1108-341

AVERAGE ZINC
COATING IN MILS.
377

516

444

©OR92

6.86
4.02
6.18
4.95
339
3.09
2.56

This certification in no way implies anything other than the quatity of our hot dip galvanizing as it pertains

to yorr order.

Youes very. truly,

Lostaine

IMC.

SUBSCRIBEL AND SWORN
BEFORE ME THIS 20TH
DAY OF MARCH 2010. AD |

‘

E }N;OTARY FUBLIC ‘ HOTAS




CERTIFXCATION

3—‘ Portland Bolt
& MANUFACTURING COMPANY

Phone: 800-547-6758 | Fax; 503-227-4634 MTR - EMAIL ONLY ORDER
PO Box 2866 | Portland, OR 87208

S ONSTRUCTION 009615 s CONSTRUCTION
orT 0T ,
w o vH 0 5/05/10
CA . CA 11:53:04
EXTRAS: N
REF$ 48055
[ CUSTORER
ORDERED PROH- ALES- PACE
ORER 006853 = oROERED | 4/20/10 |WM | 5/06/10 |2 oA L o 1
SHIP VIA FRETGHT FILLED BY OLDING AREA CARTONS KEGS SACKS DLES | SKIDs
BEST WAY PREPAID
QTY DRDERED B.D. PRODUCT NO. DESCRIPTION P.0. LINE HT o Y SHIPPED | V)
01 22 12378 2 X 97 GALV F1554105 ROD 68"TOE 11"TOE 1899 2
02 . C/T CHAMFER
03 2 12378 2 X 90 GALV F1554105 ROD 61"TOE 11"TOE 160 . 2
04 C/T CHAMFER
05 120 11784 a-4-1/2 GAL A194-2H HVY HX NUT 1209 2 359 1
06 24 16461 2 DOM GAL F436-1 RND WASHER 99937 10 9 1
07 14188 FREIGHT CHARGES . 2
SALES TOTAL QTY
TOTAL WEIGHT DATE SHIPPED FREIGHT E/D FROM INVOICE NUMBER B/0 T0 INVOICE NUMBER TAX SHIPPED
CERTIFICATION COPY RECEIVED BY X

2427# TOT OTY 168






